
ClearWaters
Spring 2013, Vol. 43, No. 1

New York Water Environment Association, Inc. 

21st Century Industrial Innovations 
in Wastewater Treatment

Also Inside:
Syracuse Hosts Spring Conference
Annual NYWEA Meeting Highlights

21st Century Industrial Innovations 
in Wastewater Treatment

Also Inside:
Syracuse Hosts Spring Conference
Annual NYWEA Meeting Highlights

21st Century Industrial Innovations 
in Wastewater Treatment

Also Inside:
Syracuse Hosts Spring Conference
Annual NYWEA Meeting Highlights





Clear Waters Spring 2013 3

President’s Message  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
Mark Koester

Executive Director’s Message . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  5
[...]
establishing meeting-specific topics of discussion, and scheduling 
presentations on subjects of interest. The committee may also once 
again change its name to keep up with its ever-evolving mission. The 
term “issues” in the name may imply the committee only exists to solve 
immediate problems, and if one doesn’t have an issue that needs to 
be fixed, one does not need to attend. Regardless of the name, the 
current focus on industrial wastewater technical and regulatory 
topics, and regular face-to-face meetings and events will remain. 

Most importantly, members are making changes to increase the 
involvement of young professionals and college students in the IIC. 
As wastewater professionals, we are all aware that veteran, experi-
enced wastewater employees are retiring at rates faster than they 
can be replaced. In a NYWEA November 2012 Succession Planning 
white paper, it states: “Their loss has created voids in leadership, 
skills and technical experience.” The white paper also reported 
that, “Recruitment is a very broad issue covering many different 
levels. One level of recruitment is knowing simply where to look for 
candidates.” 

The IIC is in a key position to point students in the direction of 
careers in the wastewater treatment field. The first step in getting 
students involved is getting them interested, and showing them the 
jobs will help do that. Industry and groups like the IIC can certainly 
assist. Many college programs offer students the opportunity or 
require them to work co-op jobs prior to graduation. For example, 
the Rochester Institute of Technology requires the equivalent of two 
semesters plus one summer’s worth of paid co-op experience as a 
graduation requirement for students majoring in Civil Engineering 
Technology and Environmental Sustainability, Health and Safety. 
Fortunately, the Monroe County Department of Environmental 
Services has been providing co-op positions for students in many 
different job functions for a number of years. 

However, these few positions are not enough. Moving forward, 
the IIC can play a more active role in encouraging industries and 
municipalities to provide co-op positions that are related to waste-
water management and treatment. 

The Genesee Valley Industrial Issues Committee was born of a 
need to promote cooperation and understanding within the environ-
mental community. By encouraging an open discussion of the issues 
faced by local industries, the committee promotes environmental 
compliance and, frankly, bottom line profitability. Antagonistic or 
adversarial relationships only foster mistrust and leave each EH&S 
professional adrift in a sea of environmental regulations. For over 
30 years, this group has worked to make the region a better place to 
live and work and it looks forward to many more years of the same. 

If interested in forming an industrial committee through a 
NYWEA chapter, please feel free to contact any of the authors listed 
below, or join them at a chapter event. Meeting information can 
be found at www.nywea.org, under “About NYWEA” (then select: 
Chapters-Genesee-Industrial Issues). Committee members look 
forward to meeting more of you soon!

Gretchen Wainwright, PE, is Lecturer in Civil Engineering Technology, 
Environmental Management and Safety at the Rochester Institute of 
Technology and may be contacted at glwite@rit.edu. Libby Ford, QEP, is 
Senior Environmental Health Engineer at Nixon Peabody, LLP (lford@
nixonpeabody.com); Harry Reiter is the recently retired Pretreatment 
Coordinator for the Monroe County Department of Environmental Services 
(hreiter@monroecounty.gov); Marshall Shannon is Environmental 
Sales Director for Paradigm Environmental Services, Inc. (mshannon@
paradigmenv.com); and, Jason Zwetsch is the Environmental, Health and 
Safety Manager at Ultralife Corporation (jason.zwetsch@ulbi.com).

continued from page 19



22 Clear Waters Spring 2013

 

 

 



Clear Waters Spring 2013 23



24 Clear Waters Spring 2013

Membrane Bioreactors and Thickeners – 
Comparisons to Conventional Plants and Benefits
by Thomas Carmody

Membrane bioreactors (MBRs) and membrane thickeners 
(MBTs) are gaining widespread acceptance as a result of 
a number of benefits realized over their 20-year history in 

wastewater plant applications. Of the over 3,500 flat plate MBRs and 
MBTs sold in the world, 160 have been purchased in the US with 
20 in New York State. This is due in large part to the continuing  
evolution and understanding of membrane technology by the engi-
neering and end user communities. 

MBR Systems
Membranes of various configurations have become accepted as 

part of the array of options for process technology utilized by process 
engineers in municipal and industrial applications. One option that 
has become increasingly common in New York State and around the 
world is the use of a membrane that is integrated with the biological 
process, called a membrane bioreactor, or MBR. 

The MBR process utilizes the same basic biological process as a 
conventional aeration system which is shown in Figure 1. However, 
with the MBR, the membrane is inserted into the aeration basin 
and, in doing so, eliminates the need for the secondary clarifier and 
tertiary filter, as shown in Figure 2.

By elimination of the secondary and tertiary filter, significant 
complexity in the process operations is eliminated, and footprint 
and construction costs are minimized. With conventional aeration 
plants, the traditional upper limit on mixed liquor in the aeration 
tank is limited by the ability to separate and settle solids in the clari-
fier. With the MBR there is no settling process associated with the 
secondary clarifier, no worries about sludge characteristics and the 
ability to settle. Consequently, the aeration process can be operated 
at much higher solids levels in the mixed liquor. Therefore, depend-
ing upon the type of membrane, the mixed liquor in the aeration 
tank can be increased from the level in a traditional process of 3,000 
mg/L to as high as 15,000 mg/L in an MBR, thus reducing the foot-

print of the aeration basin proportionally to the increase in mixed 
liquor. Without the primary clarifier, and the need for secondary or 
tertiary filters, the plant foot print requirements are further reduced. 

As a result, MBR processes have small footprints and high mixed 
liquor, which are two of the primary features that define the waste-
water treatment process. The small footprint allows the MBR to 
be designed into places that other processes will not fit so that 
the process designer can “hide the plant in plain sight.” The com-
pact footprint advantage has also been used in retrofit scenarios. 
Membranes are inserted into existing aeration tanks or clarifiers to 
bring mixed liquor concentration up and allow two to 2.5 times the 
processing output from existing tanks while improving the discharge 
limit – adding total nitrogen (TN) or total phosphorus (TP) limits, 
for example. This added feature of increased mixed liquor level has 
proven to provide the benefit of a more robust process for highly 
variable feeds and flows or high strength wastewater, such as indus-
trial wastewater. 

Above, Figure 1. A conventional aeration system simplified flow diagram. Above right, Figure 2: A membrane bioreactor (MBR) and membrane thickener 
(MBT) simplified flow diagram

C
ou

rt
es

y 
of

 O
vi

vo
 U

SA
, L

LC



Clear Waters Spring 2013 25

Membrane Thickeners (MBT)
One unique feature of the flat plate membrane is that it can han-

dle high mixed liquors from 35,000 to 50,000 mg/L MLSS (mixed 
liquor suspended solids). As a result, the flat plate systems have also 
evolved into an application called a membrane thickener (MBT) to 
concentrate waste activated sludge (WAS) from MBR discharge or 
conventional activated sludge (CAS) plants. The same membrane is 
utilized to concentrate WAS from the MBR discharge concentration 
of 1.0 percent to a final concentration of 3.5 percent. In the case of 
a CAS plant, the MBT would take the WAS at a lower concentration 
0.03 percent solids (3,000 ppm) and concentrate the WAS up to 3.5 
percent without the use of polymer. Some plants who pursue sludge 
reduction to reduce hauling, concentrate their sludge as high as 5 
percent total solids (TS). This process can be integrated with aero-
bic digestion to produce Class B sludge and can be done for small 
plants prior to hauling or for large plants prior to dewatering with 
considerable benefit. 

Two examples of small MBR footprints are shown in Figures 3 
and 4. 

MBR Components and Integration
There are several critical components to the MBR and MBT sys-

tems. The most critical component of the system is the membrane 
itself. Figure 5A shows a single unit filter and Figure 5B, a submerged 
membrane unit (SMU) by the manufacturer, Ovivo. These possess 
flat plate membranes that have 0.2 micron nominal pore size. The 
SMU membranes are actually submerged into the aeration tank. 

There are other configurations, including hollow fiber and tubu-
lar. Some membranes have tighter pores, known as ultrafiltration. 

Some membranes are mounted externally – meaning they are not 
submerged in the aeration basin.

Another critical component of the MBR system is the fine screen. 
Screening requirements for different membrane configurations will 
vary and range from 1mm to 3 mm depending on the membrane 
configuration and the manufacturer. A dual continuous screen 
(duty and standby) without bypass is required to prevent large solid 
particles from getting into the membrane, as shown in Figure 6. This 
is a critical cost factor and one that needs to be carefully considered 
when designing an integrated facility.

Figure 3. This 90,000 GPD MBR plant fits into a 48-by-36-foot building. 
This building includes the fine screens, process tanks, control room  
generator set and all equipment, enclosing the entire plant.

Im
ag

e 
by

 O
vi

vo
 U

SA
, L

LC

Figure 4. This shows a plant designed for biological nutrient removal limits and cold weather operation (influent temperature is 8 degrees Celsius).  
Its hydraulic capacity is 265,000 GPD and the effluent from the plant is recycled. This design has process tanks outside and equipment inside with a footprint 
of 59-by-54 feet for the process tanks.

Im
ag

e 
by

 O
vi

vo
 U

SA
, L

LC

continued on page 27



American Made

Sales: 518-527-5417   
Factory: 518-695-6851   
Fax: 518-695-5417  
Email: kelly@bdpindustries.com   www.bdpindustries.com

Custom Dewatering Solutions.

· Gravity Belt Thickeners   · Belt Presses   ·  Rotary Drum Concentrators  
· Equipment Restoration   · Screw Presses   ·  On-Site Service & Mobile Demos

Dual Purpose 1.5 m model 3DP 
Operates as a GBT or Belt Press.

Floor Level 3.0 m model 3DP 
No platforms or stairs required!

Compact 0.9 m Model DDP Belt 
Press Great concept for small plants.

Groton NY WWTP Model 3012 
DSP Screw Press

Supplying Equipment and Solutions for Water and Wastewater
 

BDP Represented by:

Serving
New York State

New York City, Long Island, 
and Lower Hudson Valley

G.A. FLEET
T: (914) 835-4000
F: (914) 835-1331
55 Calvert Street
Harrison, NY 10528
gafleet.com

Koester Associates, Inc.
T: (315) 697-3800
F: (315) 697-3888
3101 Seneca Turnpike
Canastota, NY  13032
koesterassociates.com

Visit us at

Chicago  
Booth #1620

2013

26 Clear Waters Spring 2013

Water & Water Resources 
Wastewater
Tunnels
Disaster Recovery 
Highways & Bridges 
Environment 
Municipal Engineering 
Aviation
Ports & Harbors 
Passenger & Freight Rail 
Architectural Services 
Pipeline Services
Life-Safety & Security 
Information Management 
Operating Services

New York City  • Buffalo
Headquarters: Millburn, NJ
offices throughout 
North America 

800.832.3272 
hatchmott.com

DELIVERING SOLUTIONS



Clear Waters Spring 2013 27

continued from page 25
Beyond the screens and the membranes, each supplier will have 

a unique configuration of tanks that will integrate with the mem-
branes. Since membranes come in several different shapes, the 
resulting processes (tank sizes, etc.) will be different. Therefore, 
the overall process must be evaluated as a whole at the start of the 
engineering design. It is often best to pre-select the vendor based 
upon a pre-selection criteria that includes installed cost, operating 
cost, experience, operational considerations and other strategic 
considerations that the end user would like to weigh into the selec-
tion. Once the pre-selection has been made, the engineer can do a 
more complete job of engineering the project around the selected 
vendor. The MBR vendor selected must be held accountable to the 
preselected capital cost figures. Pre-selection can be done formally 
on larger projects or informally on smaller projects.

The MBR installations in New York have a wide range of flow from 
10,000 to over 1 MGD. They have a broad array of applications, with 
installations in the New York City watershed, municipalities and 
developers, along with several others. There are also nearly as many 
industrial applications, including dairy processors, pharmaceutical, 
toothpaste, nutrients and brewery wastewater. The higher strength 
wastes from these applications have loadings ranging from 600 COD 
(chemical oxygen demand) to 15,000 COD. 

With new larger flow, lower profile membranes, large flow plants 
are now in design outside of New York State with systems for up to 
39 MGD (with peak flows up to 85 MGD), and others installed and 
operational up to 24 MGD. Many plants are operational in the 2.0 
to 20 MGD range, with more in design with the larger flow, lower 
profile membranes now available. 

Typically, MBRs are selected because of these important factors:
• Proven Technology: The early MBRs which had so much promise 

also had an Achilles heel – the risk of the membrane life. Today’s 
flat sheet membranes have a proven life in excess of 10 years. So 
when doing life cycle costs, engineers and end users should be 
assured that the risk associated with the membrane is limited. A 
critical factor in the selection of a vendor is being aware that there 
are many new entrants jumping into the market and not all mem-
branes have the same track record, so do your research. Check 
multiple references from older plants and visit plants to ensure that 
membrane life is not an issue. Don’t be afraid to factor in different 
membrane histories with different membrane suppliers, reflect-
ing their market performances. A new supplier may have a lower 
capital cost but holds a higher risk due to unknown membrane 
life. Do not assume at this stage of market development, that all 
membranes are the same or can promise the same membrane life.

• Cost Competitiveness and Meeting Future Limits: Many of the 
alternative evaluations will conclude that the membrane cost (total 
installed and/or present worth) will be similar to conventional 
cost. If that is the case, many engineers and end users opt for the 
technology of the future, the membrane, as it offers a barrier in 
the effluent that provides more certainty against discharges and 
future regulatory changes. This is due to the fact that the final 
separation is performed by a fine pore filter and not by a gravity 
clarifier or sand filter which rely heavily on operator attention 
to achieve effluent quality. In addition, if carefully considered, 
end users will realize the MBR will be less operator intensive in 
an era when operations staff is hard to maintain at full level from 
budget cuts or attrition. Although labor may not be considered 
a significant cost driver due to existing staff, many times this is a 
long term strategic objective of the end user to purchase the least 
labor intensive treatment system. With automation and remote 

access to SCADA built in, the MBR fits this strategic objective for 
the long term. 

• Operator Friendly: Many people think membrane systems are 